
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  

General rights 
Copyright and moral rights for the publications made accessible in the public portal are retained by the authors and/or other copyright owners 
and it is a condition of accessing publications that users recognise and abide by the legal requirements associated with these rights. 
 

• Users may download and print one copy of any publication from the public portal for the purpose of private study or research. 
• You may not further distribute the material or use it for any profit-making activity or commercial gain 
• You may freely distribute the URL identifying the publication in the public portal  

 
If you believe that this document breaches copyright please contact us providing details, and we will remove access to the work immediately 
[...]
The first thermal process (scenario 1) includes mechanical dewatering + incineration. The second 
(scenario 2) comprises mechanical dewatering + thermal drying + pyrolysis and is divided into two 
subscenarios, i.e. only pyrolysis gas (syngas) reused for energy recovery (subscenario 2a), and all 
fractions produced (syngas, char, tar) reused (subscenario 2b). Both human toxicity and terrestrial 
ecotoxicity are included as well as the inorganic micropollutants Cd, Cr, Cu, Hg, Ni, Pb and Zn. 
The normalised result of the assessment does not give a clear answer as to which scenario is the 
most attractive from an environmental point of view. The reference scenario performs best as 



NEPTUNE; Contract No.: 036845                                                                               Deliverable 4.1 
 

16(34) 

regards eutrofication (due to reuse of  N and P as fertilizer) whereas the performance on human 
toxicity and terrestrial ecotoxicity is worst due to the metals emitted to the agricultural soil via the 
sludge application (assuming full bio-availability of total metal content in sludge). Another example 
is subscenario 2b performing overwhelming best for human toxicity and terrestrial ecotoxicity (due 
to avoided impact from syngas, char and tar substituting fossil fuel combustion and more) but 
performing second worse for acidification, global warming and eutrophication. 
 
The LCA study by Bagley (2000) on municipal waste water treatment only includes the use stage. 
The three processes included are analyzed theoretically, primarily on basis of yield and decay 
constants for relevant microorganism. The processes include activated sludge with nitrification and 
separate denitrification (AS), integrated biological nutrient removal (BNR), and anaerobic treatment 
with separate biological nitrogen removal (AT). Only energy requirements (estimated as oxygen 
requirements) and process mass (estimated as sludge production and auxiliary requirements) is 
included and assumed to be correlated with environmental impact. Further, effluent criteria are 
fixed so neither toxicity-related impact categories nor micropollutants are included. The results 
shows that the anaerobic treatment (AT) has the lowest oxygen demand (less than half as compared 
to the activated sludge (AS) demand), produces methane (that could substitute fossil fuels) and 
results in the lowest amount of sludge (also less than half as compared to the activated sludge (AS) 
demand). However, the need for FeCl3 is a bit higher for AT than AS, i.e. about 9%. 
 
One of the earliest LCA studies on waste water treatment processes is done by Emmerson et al. 
(1995).  Three (at that time existing) small waste water treatment plants each serving around 1000 
people are included. One activated sludge plant (two aeration tanks and two secondary settlement 
tanks) and two biological filter plants (primary sedimentation tank, two circular biological filters 
with slag media and a secondary sedimentation tank) are included. The two biological filter plants 
differ by one having radial flow sedimentation tanks and the other having vertical flow 
sedimentation tanks. The study is relatively comprehensive on inventory data for materials used for 
construction. No characterisation is done and the quantitative assessment of impacts is mainly based 
on inventory data for energy consumption, air emissions (CO2, SO2, CO and more), material use 
and waste. Potential (eco)toxicity impacts and the importance of micropollutants are only 
commented qualitatively. The overall result shows that for the two “impact categories” focused 
upon, i.e. aggregate material use and CO2 emission, the plants assessed account for less than 1% of 
the UK totals on a per capita basis. For energy use 95% of the consumption occurs in the operation 
stage for the activated sludge plant. However, for the biological filter plants the energy use is more 
or less equal in the construction and the operation stages. The share of the demolition stage as 
regards energy consumption is highest for the biological filter (vertical sedimentation tanks) and 
amounts to about 7%. For emission of CO2 (non-renewable resources) the picture resembles the one 
for energy consumption to a high degree. However, for the biological filter plants the materials 
delivery, construction, maintenance and demolition are of equal significance as electricity 
generation on emissions of CO, NOx, hydrocarbons and particulates. 
 
A comprehensive Swedish LCA study on one large (554,000 people) and one small (1,100 people)  
existing conventional central municipal waste water treatment plant as compared to two small 
fictitious local treatment systems is done by Tillman et al. (1998). The large conventional plant 
(reference scenario A) includes mechanically, biologically (+denitrification) and chemical 
treatment, sludge is digested (biogas utilized) and finally 70% is disposed for urban soil 
improvement (12% on agricultural land). The heat of the effluent is recovered for a district heating 
system by passing a heat pump. The small conventional plant (reference scenario B) also includes 
mechanically, biologically and chemical treatment, but the sludge is disposed in a land fill. The two 
local systems comprise a sand filter beds system (scenario 1) and a urine separation system 
(scenario 2), both in to variations (a+b) depending on the suggested placement on two existing 
locations in Sweden, i.e. reference scenario A, scenario 1a and 2a placed in Göteborg (Bergsjön), 



NEPTUNE; Contract No.: 036845                                                                               Deliverable 4.1 
 

17(34) 

and reference scenario B, scenario 1b and 2b placed in Hamburgsund. The sand filter beds system 
comprises a pre-treatment (separation of liquid and solids) followed by a filter bed before emission 
of the treated waste water (in scenario 1b the treated waste passes some pools and ditches before 
emission to a local stream). The sludge is in scenario 1a digested (biogas utilized) and finally 
disposed as fertilizer on agricultural land. In the scenario1b the sludge is dried on “sludge drying 
beds” and afterwards also applied on agricultural land. For the urine separation systems (scenario 2) 
a source separation of urine, faeces and grey water appears at the households. Urine is after seasonal 
storage applied to agricultural land. Faeces are treated the same way as sludge in scenario 1a and 
scenario 1b, respectively. Grey water is treated the same way as sewage water in scenario 1a and 
scenario 1b, except for land filling of sludge in scenario 2b. As presented in the paper the impact 
assessment is based on inventory data (no characterisation in impact categories is done) and 
therefore toxicity-related impact categories are not included as is also the case for micropollutants. 
However, the use of weighting methods and a few of the resulting outcomes are presented, so some 
kind of characterisation must have been done in the underlying work. The overall results for the 
comparison of the waste water treatment in the Hamburgsund case (ref. sc. A , sc, 1a and sc. 2a) 
shows that the urine separation system is in most respects  preferable from an environmental point 
of view followed by the sand filter bed system and with the conventional system generally showing 
the highest potential impact per person equivalent. This result is confirmed by the result of the three 
applied weighting methods. The comparison in the Bergsjön case (ref. sc. B, sc, 1b and sc. 2b) was 
more ambiguous, probably due to a positive effect of scaling combined with coal as marginal for 
electricity production and gas as marginal for the district heat system. 
 
  
 
 



NEPTUNE; Contract No.: 036845                                                                               Deliverable 4.1 
 

18(34) 

Table 1. Existing LCA studies on waste water treatment technologies 
 
Study on WWT/ST technologies 

included in LCA 
(capacity of WWT) 

LCIA method, LCA 
modelling tool/database 
(system modelling 
principle) 

Impact categories 
included for LCIA 

Scoping, functional 
unit (fu) and life time 
(lt) 

Potential 
impact of 
effluent 
quantified by 

Energy 
approach 
for 
electricity 

Reduction of micro-
pollutants in effluent due 
to treatment included, 
items 

Reference 

Industrial 
waste water: 
Process 
water from 
extraction of 
oil and gas 
 
 
 
 
 
 
 

Sand filtration 
Ozonation 
Dissolved air flotation 
Hydrocyclones 
Rotating biological contactors 
Absorbents 
Activated sludge 
Trickling filters 
Air stripping 
Aerated lagoons 
Wetlands 
Microfiltration 
Dual media filtration 
Granular activated carbon 
Organoclay 
Ultrafiltration 
Nanofiltration 
Reverse osmosis 
Electrodialysis 
Ion exchange 
(Macro porous polymer 
extraction) 
(Distillation) 
 
(10,000 m3/d) 

CML 2 baseline 2000, v.2.1 
 
+ normalisation (Western 
Europe 1995) 
 
SimaPro (v6) 
 
(consequential) 

GW, DAR, AC, 
NE/ET, POF 

+ material stage 
+ construction 
+ use stage 
÷ transport 
÷ waste treatment 
 
 
fu: Cleaning of 10,000 
m3 waste water  to 
certain water quality 
levels 1 
 
lt: 15 years 

No quantification 
 
 

Average 
(European 
mix) 

None Vlasopoulos et al. 
(2006) 
Vlasopoulos (2004) 

Municipal 
waste water, 
related to the 
WFD 

Sand filtration 
Membranbioreactor 
Ozonation 
 
(sludge incineration) 
 
 
(50,000 m3/d) 

EDIP97, supplemented with 
new development, i.e. 
CETSW, and CETS, CETF, 
AETF, and CETSW on 
endocrine disrupters 
 
+ normalisation (Europe 
1994) 
+ weighting (distance to 
political reduction targets, 
Europe 2004) 
 
GaBi (v.4, 2003) 
 
(consequential) 

GW, AC, NE/ET, 
POF, CHTS, CHTW, 
AHTA, CETS, CETF, 
AETF, CETSW 

+ material stage 
+ construction 
+ use stage 
÷ transport 
+ waste treatment 2 
 
fu: Further treatment 
of 1 m3 waste water 
treated 
conventionally, i.e. 
MBNDK 
 
lt: 20 years 

CETF, CETSW Marginal 
(coal 
based) 

Cd, Pb, Ni, NPE, LAS, 
DEHP, EE2, E2, PAH, (Zn, 
Cu, Hg, Cr) 

Clauson-Kaas et al. 
(2006) 

Industrial 
waste water: 

Heterogeneous 
photocatalysis (PhC) 

CML 2000 (not stated 
specifically in paper but 

GW, DAR, AC, 
NE/ET, POF, HT, 

+ material stage 
÷ construction 4 

No quantification 
 

Average 
(Spain mix) 

None Mũnoz et al. (2005) 



NEPTUNE; Contract No.: 036845                                                                               Deliverable 4.1 
 

19(34) 

Study on WWT/ST technologies 
included in LCA 
(capacity of WWT) 

LCIA method, LCA 
modelling tool/database 
(system modelling 
principle) 

Impact categories 
included for LCIA 

Scoping, functional 
unit (fu) and life time 
(lt) 

Potential 
impact of 
effluent 
quantified by 

Energy 
approach 
for 
electricity 

Reduction of micro-
pollutants in effluent due 
to treatment included, 
items 

Reference 

Kraft mill 
bleaching 
waste water  
 
 
 
 
 
 
 

PhC combined with H2O2 
Photo-Fenton (PhF) 
PhC combined with PhF 
 
(No capacity: lab scale: 100 
ml) 

included in reference list) 
 
BUWAL 250, IWAM LCA 
Data 2.0 and more 
 
(partly consequential) 

CETF, OLD + use stage 
+ transport 
÷ waste treatment 
 
fu: Removal of 15% 
DOC from 1 m3  kraft 
pulp mill waste water 
 
lt: ?  (laboratory 
experiment in Pyrex 
cells) 

Industrial 
waste water 
(synthetic) 3 
 
 
 
 
 
 
 
 
 
 
 
 

Heterogeneous 
photocatalysis (PhC) 
Photo-Fenton (PhF) 
(both solar-driven and 
coupled end of line to a 
MWWTP (MBNC)) 
 
Sludge incineration (after 
anaerobic digestion) 
 
(6,8 m3/d, batch mode, 
assumed on basis of pilot 
scale measurements) 

CML 2000 
 
SimaPro 6.0 
 
Ecoinvent  2000 tool/data-
base 
 
(partly consequential) 

GW,  AC, NE/ET, 
POF, HT, CETF, 
OLD, LU, EC 

+ material stage 
+ construction 4 
+ use stage 
+ transport 
+ waste treatment 5 
 
fu: Treatment of 1 m3 
synthetic  α-methyl-
phenylglycine (MPG) 
solution (500 mg/L) in 
order to obtain an 
inherent biodegrade-
able effluent 
 
lt:: 15 years   

Only for DOC, 
COD, N-
ammonia and N-
nitrate 

Average 
(European, 
UCTE 
profile)  

None Mũnoz et al. (2006) 

Industrial 
waste water 
(synthetic) 6 
 
 

Artificial light Photo-Fenton 
(PhF) process 
Solar driven PhF process 
Artificial light PhF process 
coupled with biological 
treatment (activated sludge; 
oxidation, nitrification) 
 
Sludge: Thickening 
(acrylonitrile), dewatering, 
stabilisation (lime) and finally 
landfill  
 
(No capacity: lab scale: 250 
ml) 

CML 2000 
 
Ecoinvent  database v. 1.1, 
BUWAL 250 
 
ORWARE (Organic Waste 
Research) simulation model 
 
 
(consequential) 
 

GW, DAR, AC, 
NE/ET, POF, HT, 
CETF, CETS, 
CETSW, OLD 

+ material stage 
÷ construction 4 
+ use stage 
+ transport 
+waste treatment 7 
 
fu: Removal of 80% 
DOC from 1,2 L of 
250 mg/L Cibacron 
RED FN-R synthetic 
waste water from 
simulated batch 
dyeing 
 
lt: ?  (laboratory 
experiment in Pyrex 
cells) 

Only for DOC, 
COD, N-
ammonia and N-
nitrate 

Average 
(European, 
UCTE grid) 

None García-Montaño et al. 
(2006) 

Municipal Activated sludge CML 1992 (reference in GW, DAR, AC, + material stage COD, NE/ET, Most Heavy metals (Hg, Cu, Cd, Roeleveld et al. 



NEPTUNE; Contract No.: 036845                                                                               Deliverable 4.1 
 

20(34) 

Study on WWT/ST technologies 
included in LCA 
(capacity of WWT) 

LCIA method, LCA 
modelling tool/database 
(system modelling 
principle) 

Impact categories 
included for LCIA 

Scoping, functional 
unit (fu) and life time 
(lt) 

Potential 
impact of 
effluent 
quantified by 

Energy 
approach 
for 
electricity 

Reduction of micro-
pollutants in effluent due 
to treatment included, 
items 

Reference 

waste water 
in the 
Netherlands 
(total sustain- 
ability in 
society) 
 

FeCl3 (phosphor removal) 
Activated carbon 
 
Sludge: Thickening, 
dewatering (polymer) and  
finally (20% DM) incineration 
or landfill 
 
(100,000 p.e., not defined) 

Dutch) 
 
+ normalisation ( the 
Netherlands 1990) 
 
(partly consequential) 

NE/ET, POF, HT, 
CETF, CETS, OLD, 
(discharge of COD), 
(production of normal, 
toxic and nuclear 
waste) 

+ construction 
+ use stage 
+ transport 
(÷ waste treatment) 
 
fu: 24,000,000 p.e.  
(not defined) 
 
lt: Not defined 

CETF probably 
average but 
not 
specified 

Zn) 
Organic micropollutants 
(phosphorus containing 
compounds, otherwise not 
specified) 

(1997) 

Municipal 
waste water 
in Australia 
(focus on 
disinfection 
and 
nutrients) 
 

Case study I: 
UV 
Chlorination/dechlorination by 
chlorine or hypochlorite 
 
Case study II: 
Sludge: Thickening 
(Dissolved Air Flotation, 
DAF), aerobic or anaerobic 
digestion, dewatering 
(polymer) and  finally 
application on agricultural 
land (biosolids as fertiliser) 
 
(6,000 m3/d, case study I)) 

USES-LCA (not stated 
specifically in paper but 
assumed on basis of 
description; characterisation 
factors for ecotoxicity 
modified for Australian 
conditions)  
 
 
 
 
(consequential) 
 

GW, AC, NE/ET 
(freshwater and 
marine), POF, HT, 
CETS, CETF, 
CETSW 

+ material stage 
÷ construction 
+ use stage 
+ transport 
(÷ waste treatment) 
 
Case study I: 
fu: Disinfection 
(measured by CFU) of 
1,000 m3 tertiary 
treated waste water 
(chlorine residual less 
than 0.01 mg/L) 
 
Case study II: 
fu: 1,000 m3 waste 
water yielding 714 kg 
biosolids (25% solids, 
anaerobic digestion) 
or 1250 kg biosolids 
(18% solids, aerobic 
digestion) 
 
lt: Not defined 

Case study I: 
CFU- 
measurements 
 
 
Case study II: 
At least CETF  
 
Sludge:  
(At least CETS, 
but not specified) 

Most 
probably 
(Australian)
average but 
not 
specified 
(coal 
mentioned) 

(common concentrations of 
metals, pesticides and 
chlordane assumed) 

Beavis and Lundie 
(2003) 

Municipal 
waste water 
in Australia 
(focus on 
recycling for 
irrigation 
application) 
 

Ozonation + Continuous 
microfiltration (CMF) 
Membrane bioreactor (MBR) 
+ reverse osmosis (RO) 
Waste water stabilisation 
pond (WSP) 
(All except WSP preceded or 
included in conventional 
treatment up to a tertiary level 
(sand filtration)) 
 
(5,000 m3/d) 

USES-LCA (not stated 
specifically in paper but 
assumed on basis of 
description; characterisation 
factors for ecotoxicity 
modified for Australian 
conditions)  
 
+ normalisation (global data 
(2000?)) 
 
GaBi 3 v. 2 (2004) 

GW, NE/ET, HT, 
CETS, CETF, 
CETSW, Salinisation 

+ material stage 
+ construction 
+ use stage 
+ transport 
(÷ waste treatment) 
 
fu: 1,000 m3 recycled 
waste water meeting 
national threshold 
limits for irrigation of 
sensitive crops 
(incoming raw 

Effluent as 
irrigation water 
(i.e. emission to 
soil): 
NE/ET, HT, 
CETS, CETF, 
CETSW, 
Salinisation 
 
Sludge as 
biosolids (i.e. 
emission to soil): 

Most 
probably 
(Australian)
average but 
not 
specified 

(besides mentioning 
metals no specification) 

Tangsubkul et al. 
(2005) 



NEPTUNE; Contract No.: 036845                                                                               Deliverable 4.1 
 

21(34) 

Study on WWT/ST technologies 
included in LCA 
(capacity of WWT) 

LCIA method, LCA 
modelling tool/database 
(system modelling 
principle) 

Impact categories 
included for LCIA 

Scoping, functional 
unit (fu) and life time 
(lt) 

Potential 
impact of 
effluent 
quantified by 

Energy 
approach 
for 
electricity 

Reduction of micro-
pollutants in effluent due 
to treatment included, 
items 

Reference 

 
(consequential) 
 

sewage  of “medium” 
strength, i.e.  500 
mg/L, 40 mg/L tot-N, 
etc.) 
 
lt: Not defined 

NE/ET, HT, 
CETS, CETF, 
CETSW 
 

Municipal 
waste water 
in Spain 
(focus on en-
vironmental 
performance, 
i.e. removal 
of organic 
matter) 

Only primary and secondary 
treatment (option with 
nitrification-denitrification 
evaluated) 
 
Sludge: Anaerobic digestion 
(biogas used for heating or 
burned in a torch), 
dewatering (polymer) and  
finally application on 
agricultural land 
 
(about 60,000 m3/d, 90,000 
inhabitants, WWTP occupies 
14,000 m2) 

CML (1992, 2001) 
USESLCA (1999, 2000) and 
more 
 
+ normalisation (Western 
Europe (1995)) 
 
SimaPro 5.0 database (2001) 
 
Pre 4 database (1998) 
BUWAL 250 (1996) 
SPIN, RIVM (1992, 1995) 
IVAM LCA Data 2.0 (1998) 
Site-specific data (2001-
2002) 
 
(focus on hot spots) 

GW, DAR, AC, 
NE/ET, POF, HT, 
CETS, OLD 

+ material stage 
÷ construction 
+ use stage 
+ transport 
+ waste treatment 
 
fu (1): 53,349 m3/d 
(humid season) 
fu (2): 49,214 m3/d 
(dry season) 
 
 
 
 
lt: Not defined 

NE/ET, (HT) 
 
Sludge : CETS, 
HT (GW, DAR, 
AC, NE/ET, 
POF, OLD) 
 
 
 
 
 
 
 
 
 

Average, 
Spain 
(impacts 
basd on 
BUWAL 
250 (1996) 

No evaluation  
(only consequences of 
adding nitrification-
denitrification on 
eutrophication assessed)  
 
For sludge: Cd, Cr, Cu, Hg, 
Ni, Pb and Zn 

Hospido et al. (2004) 

Municipal 
waste water 
(focusing on 
energy 
consumption 
and reuse 
potential) 
 

Aquaculture (Solar aquatic 
wastewater treatment) 
 
Constructed wetlands 
 
Conventional systems (1. 
Extension aeration + 
denitrification+UV.  2. 
Sequencing Batch Reactor 
(SBR) + UV.  3. Carousel 
oxidation ditch + UV)  
 
 
 

No method 
 
No modeling tool 
 
 

“No impact 
categories”, i.e. only 
comparison of 
removal efficiency 
(BOD, Tot-N and Tot-
P), nutrient recycling 
and energy 
consumption. 

÷ material stage 
÷ construction 
+ use stage 
÷ transport 
(+ waste treatment) 
 
fu: 1m3 

 

lt: Not defined 

No quantification No 
approach – 
only 
quantity  

None Brix (1999) 

Municipal 
waste water 
(focusing on 
small scale 
treatment) 
 

Constructed wetland  
(reedbed, RB) 
Aerated filter treatment (AF) 
 
 
 
(12 p.e., 60, p.e. and 200 

No “standard” method 
(principles used informed by 
ISO 14041) 
 
SimaPro software (2002) 
 
 

Besides LU (included 
as m2 occupied by 
plant) impact 
categories are only 
included as CO2 
emitted, energy 
consumption and 

+ material stage 
+ construction 
+ use stage 
+ transport 
÷ waste treatment 
 
fu: 1 p.e. (0.2 m3/day) 

No quantification Average 
(UK energy 
mix) 
 
(232 g CO2 
per kWh) 

None Dixon et al. (2003) 



NEPTUNE; Contract No.: 036845                                                                               Deliverable 4.1 
 

22(34) 

Study on WWT/ST technologies 
included in LCA 
(capacity of WWT) 

LCIA method, LCA 
modelling tool/database 
(system modelling 
principle) 

Impact categories 
included for LCIA 

Scoping, functional 
unit (fu) and life time 
(lt) 

Potential 
impact of 
effluent 
quantified by 

Energy 
approach 
for 
electricity 

Reduction of micro-
pollutants in effluent due 
to treatment included, 
items 

Reference 

p.e.)  
(consequential) 
 

solid emission (i.e. 
waste)   

treated to acceptable 
discharge standards, 
i.e 10 mg/L BOD, 25 
mg/L SS and 5 mg/L 
ammonia: 
Scales: 12 p.e., 60 
p.e. and 200 p.e. 

 

lt: 10 years 

Sludge form 
municipal 
waste water 
plant (focus 
on hotspots 
and process 
design)  

Supercritical water 
gasification (SCWG)  
(T > 274 grad C, P > 22.1 
MPa) 
 
 
 
 
(capacity of SCWG plant not 
defined) 

No “standard” method but 
determination of impact 
categories based on 
methodology by German 
Federal Environment Agency 
(1999) 
 
Umberto v. 4.0 (2001)  
 
 
 
(hot spots, dominance 
analysis) 

GW, DAR, AC, NE/ET + material stage 
÷ construction 
+ use stage 
+ transport 
(+ waste treatment) 
 
fu: 1 ton DM 
undigested sewage 
sludge (3% DM 
equals 33 ton wet 
sludge) 
 

lt: Not defined 

Effluent from 
SCWG plant via 
WWTP: 
NE/ET 

Average 
(Germany 
energy mix) 
 

None Gasafi et al. (2004) 

Industrial 
waste water, 
brewery 
(focus on 
operation 
conditions for 
membrane 
filtration) 

Membrane microfiltration, 
different operation conditions  
(secondary effluent filtration, 
nominal pore size 0.2 mym) 
 
 
 
 
 
 
 
 
 
 
 
(1,000 m3/d) 

USES-LCA (not stated 
specifically in paper but 
assumed on basis of 
description; characterisation 
factors for ecotoxicity 
modified for Australian 
conditions, eutrophication 
expressed in O2 equivalents)  
 
+ normalisation (global data 
(2000?)) 
 
GaBi 3 v. 2 (2004) 
 
 
(consequential) 
 

GW, NE/ET, HT, 
CETS, CETF, 
CETSW, POF 

+ material stage 
+ construction 
+ use stage 
+ transport 
(÷ waste treatment) 
 
fu: 1,000 m3/day 
(produced from 
incoming settled   
effluent water from a 
sequencing batch 
reactor (SBR), 40 
mg/L TSS and 
permeate turbidities of 
< 1 NTU)  
 

lt: 20 years 
(membrane 5 years) 

No quantification 
(assumed to be 
equal for all 
scenarios) 

Most 
probably 
average but 
not 
specified 
(Australian) 
Sensitivity 
analysis on 
substitution 
by  natural 
gas or 
hydropower 
or nuclear 
power 

None Tangsubkul et al. 
(2006) 

Municipal 
waste water 
(focus on 
physical-

Reference scenario:  
Low load activated sludge 
system with biological P and 
N removal + dewatering and 

No LCIA method, only 
inventory (environmental 
interventions)  
 

No characterization 
only inventory (energy 
balance, final sludge 
production, effluent 

÷ material stage 
÷ construction 
+ use stage 
(÷ transport) 

No quantification 
(assumed to be 
equal for all 
scenarios) 

Not defined None Mels et al. (1999) 



NEPTUNE; Contract No.: 036845                                                                               Deliverable 4.1 
 

23(34) 

Study on WWT/ST technologies 
included in LCA 
(capacity of WWT) 

LCIA method, LCA 
modelling tool/database 
(system modelling 
principle) 

Impact categories 
included for LCIA 

Scoping, functional 
unit (fu) and life time 
(lt) 

Potential 
impact of 
effluent 
quantified by 

Energy 
approach 
for 
electricity 

Reduction of micro-
pollutants in effluent due 
to treatment included, 
items 

Reference 

chemical 
pretreatment) 

incineration of sludge 
 
Scenario A: 
Preprecipitation (Fe + PE) + 
low loaded activated sludge 
system + rapid sand filtration 
+ sludge thickening and 
digestion 
 
Scenario B:   
Flotation (Fe + flocculant) + 
low loaded activated sludge 
system + rapid sand filtration 
+ sludge thickening + 
digestion  
 
(100,000 p.e., p.e.= 150 L/d, 
imaginary plant) 

 
(consequential) 
 

quality, use of 
chemicals, space 
requirements, i.e. LU) 

(÷ waste treatment) 
 
fu: 7,120,000 m3/year 
(19,500 m3/day) 
(treated to acceptable 
discharge standards, 
i.e  <10 mg/L BOD, 
<50 mh/L COD,  
<10mg/L Tot-N, <1 
mg/L Tot-P, <10 mg/L 
SS)  
 

lt: Not defined 

Sludge form 
municipal 
waste water 
plant (focus 
on final 
disposal) 

Stabilization processes: 
Lime stabilization 
Composting 
Anaerobic digestion 
 
Disposal: 
Incineration 
Agricultural land application 
Landfill 
 
Five fictional combinations 
(scenarios) of stabilization 
and disposal 
 
(capacity not defined) 

CML 2000 
 
+ normalisation (Western 
Europe, mid-‘90s) 
 
+ weighting (1 and 0.5 
included in sensitivity 
analysis) 
 
 
BUWAL(1998) and more 
 
(consequential) 
 

GW, NE/ET, HT, 
CETS, CETF, 
CETSW, POF, DAR 

+ material stage 
÷ construction 
+ use stage 
+ transport 
(+ waste treatment) 
 
fu: 1 ton DM mixed 
sewage sludge 
 

lt: Not specified but 
more than 30 years 
mentioned in 
argumentation for 
leaving out 
construction 

No quantification 
 
For sludge: 
GW, NE/ET, HT, 
CETS, CETF, 
CETSW, POF, 
DAR 

Not defined 
(but most 
probably 
average) 

None 
 
For sludge: Substances 
and concentrations 
according to threshold 
limits in French regulation 
on leachate from landfills 
and content of sludge for 
agricultural land 
application. Only metals 
included for land 
application. No further 
specification. 

Suh and Rousseaux 
(2002) 

Predominant-
ly municipal 
waste water 
sludge 
(focusing on 
hot spots and 
energy 
consumption) 

Supercritical water oxidation 
(SCWO) (T > 374 grad C, P > 
22.1 MPa) 
 
 
(capacity: 9.2 ton sludge 
DM/day) 

EDIP97 
EPS2000 
EcoIndicator99 
 
+ normalisation and  
weighting, only EPS2000 
(willingness to pay) and 
EcoIndicator99 (distance to 
target) 
 
LCAit v. 4.0 
 

GW, POF, DAR 
 
For EPS2000 : 
Human health, 
biological diversity, 
ecosystem 
production, resources 
and aesthetic values) 
 
For EcoIndicator99: 
Human health, 
ecosystem health and 

+ material stage 
÷ construction 
+ use stage 
+ transport 
(÷ waste treatment) 
 
fu: 1,000 kg wet 
sludge (7% TS) 
treated at specific 
plant. Water effluent 
and gases assumed 
to have no adverse 

No quantification 
(assumed to 
have no adverse 
impact for both 
water effluent 
and wet solid 
effluent) 
 

Average 
(Texas mix) 

None 
 

Svanström et al. 
(2004) 



NEPTUNE; Contract No.: 036845                                                                               Deliverable 4.1 
 

24(34) 

Study on WWT/ST technologies 
included in LCA 
(capacity of WWT) 

LCIA method, LCA 
modelling tool/database 
(system modelling 
principle) 

Impact categories 
included for LCIA 

Scoping, functional 
unit (fu) and life time 
(lt) 

Potential 
impact of 
effluent 
quantified by 

Energy 
approach 
for 
electricity 

Reduction of micro-
pollutants in effluent due 
to treatment included, 
items 

Reference 

(hot spots) 
 

resources impacts 
 

lt: Not defined 

Sludge form 
municipal 
waste water 
plant (focus 
on energy 
and global 
warming) 

Agricultural land application 
Incineration 
Wet oxidation (WETOX (T = 
235 grad C, P = 4 MPa) 
Pyrolysis 
Incineration in cement kilns 
Landfill 
 
(300,000 p.e.; 90,000 m3/day) 

No standard LCIA method, 
only energy consumption and 
GW  
 
 
 
(consequential) 
 

GW + material stage 
÷ construction 
+ use stage 
+ transport 
(+ waste treatment) 
 
fu: 1,000 kg DM  
sludge disposed 
(wet sludge: 0.3% dry 
solid content) 
 

lt: Not defined 

No quantification 
 

Average 
(European 
mix) 

None 
 

Houillon and Jolliet 
(2005) 

Municipal 
waste water 
treatment 
plant in 
Denmark 
(focus on hot 
spots) 

Activated sludge: 
nitrification/denitrification 
FeCl3 (phosphor removal) 
 
Sludge: Dewatering 
(polymer), anaerobic 
digestion (biogas recovery), 
incineration 
 
(365,000 p.e., p.e.= 60 g 
BOD/day) 

EDIP97 
 
+ normalisation (Denmark 
1990) 
 
 
 
 
 
(hot spots) 

GW, AC, NE/ET, 
Persistent toxicity 
((CETS + CETF + 
CHTS + CHTW)/4), 
AHTA,  AETF, slag & 
ashes 

+ material stage 
÷ construction 
+ use stage 
? transport 
(÷ waste treatment) 
 
fu: 29,800,000 m3 
waste water treated 
(i.e. one year, 1998)  
 

lt: Not defined 

NE/ET, 
Persistent 
toxicity, AETF 

Not stated, 
but most 
probably 
average 
(Danish 
mix) 

Pb, Hg, Cu, Zn, Cr, Ni, Cd, 
Se, As, dioxine 

Clauson-Kaas et al. 
(2001) 

Sludge form 
municipal 
waste water 
plant (focus 
on post-
treatments) 

Anaerobic digestion + 
agricultural land application 
Incineration 
Pyrolysis 

CML (1992, 2001, 2002) 
USESLCA (1999, 2000) and 
more 
 
+ normalisation (Western 
Europe (1995)) 
 
SimaPro 5.1 database 
 
BUWAL 250 (1996) 
IDEMAT 2001 
APME (1999) 
ETH-ESU 96 (1996) 
Site-specific data (2001-
2002) 
 
(consequential) 
 

GW, DAR, AC, 
NE/ET, POF, HT, 
CETS, OLD 

+ material stage 
÷ construction 
+ use stage 
+ transport 
(+ waste treatment) 
 
fu: 1,000 kg DM  
sludge managed 
(thickened mixed: 1% 
dry matter) 
 

lt: Not defined 

No quantification 
 
For sludge: 
GW, DAR, AC, 
NE/ET, POF, 
HT, CETS, OLD 

Average 
(Spanish 
mix) 

None 
 
For sludge: Cd, Cr, Cu, Hg, 
Ni, Pb and Zn 

Hospido et al. (2005) 



NEPTUNE; Contract No.: 036845                                                                               Deliverable 4.1 
 

25(34) 

Study on WWT/ST technologies 
included in LCA 
(capacity of WWT) 

LCIA method, LCA 
modelling tool/database 
(system modelling 
principle) 

Impact categories 
included for LCIA 

Scoping, functional 
unit (fu) and life time 
(lt) 

Potential 
impact of 
effluent 
quantified by 

Energy 
approach 
for 
electricity 

Reduction of micro-
pollutants in effluent due 
to treatment included, 
items 

Reference 

Municipal 
waste water 
(focus on 
energy 
consumption 
and sludge 
production) 

Activated sludge with 
nitrification and separate 
stage denitrifcation 
 
Integrated biological 
phosphorous and nitrogen 
removal 
 
Anaerobic treatment with 
separate stage biological 
nitrogen removal 
 
 
(2,750 m3/d ; 10,000 people, 
theoretical plant) 

No LCIA method, only 
inventory   
 
 
(consequential) 
 

No characterization 
only inventory 
(oxygen 
requirements, sludge 
production and 
auxiliaries 
requirement/productio
n (methanol, FeCl3 
and methane)  

÷ material stage 
÷ construction 
+ use stage 
÷ transport) 
÷ waste treatment 
 
fu: 2,750 m3/day 
waste water treated 
(fixed discharge 
levels::  <15 mg/L 
BOD5, <15 mg/L TSS,  
< 0.5 mg N/L 
ammonia,  
<10mg/L Tot-N, <1 
mg/L Tot-P,  
 

lt: Not defined 

No quantification 
(assumed to be 
equal for all 
scenarios) 

Not defined None Bagley (2000) 

Municipal 
waste water 
(focus on 
small-scale 
WWTPs) 

Activated sludge 
Biological filter (radial-flow 
settlement tank) 
Biological filter (vertical- flow 
settlement tank) 
 
 
 
 
(200 m3/d , dry weather; 1000 
people, existing plants) 

No LCIA method, only 
inventory   
 
 
(consequential) 
 

No (quantitative) 
characterization only 
inventory (energy 
consumption, material 
use, waste, air 
emission from energy 
production – 
especially CO2 (but 
also SO2, CO and 
more) 

+ material stage 
+ construction 
+ use stage 
+ transport 
(+ waste treatment) 
 
fu: 15 years of 
functioning, i.e. 
1,095,000 m3/ dry 
matter (compliance of 
effluent and sludge 
(agricultural 
application)  with 
regulatory framework) 
 

lt: 15 years 

No quantification 
(assumed to be 
equal for all 
scenarios 

Average 
(hard coal) 

None Emmerson et al. 
(1995) 

Municipal 
waste water 
(focus on 
change from 
central 
WWTPs to 
local 
systems) 

Ref sc A: Conventional large 
centralized plant: 
mechanically, 
biologically(+denitrification) 
and chemically + heat 
recovery. Sludge digested 
(biogas recovery), final 
disposal primarily as soil 
improvement (70%).  
Ref sc B: Conventional small 